
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Numerical modelling and experimental investigations 

of a flocculation unit at Överby drinking water 

treatment plant 
Master of Science Thesis in Infrastructure and Environmental Engineering 
 

MOHAMED ISMAIL JAMA 
 

Department of Civil and Environmental Engineering 

Division of Water and Environmental Technology (WET) 

CHALMERS UNIVERSITY OF TECHNOLOGY 

Gothenburg, Sweden, 2013 

Report No. 2013:150 



Master thesis 2013:150 

Numerical modelling and experimental investigations 

of a flocculation unit at Överby drinking water 

treatment plant 
Master of Science Thesis in Infrastructure and Environmental engineering 
[...]
DWTP can be viewed in Figure 1. The first treatment process in a DWTP is usually 
coagulation-flocculation. At the coagulation-flocculation step particles and colloids are 
destabilized by the addition of a primary coagulant. In the flocculation unit the destabilized 
particles are allowed to agglomerate into larger flocs (Crittenden et al. 2012). A more in 
depth description of the coagulation-flocculation process can be read in Section 2.2. The 
consecutive step after the coagulation-flocculation is the clarification/sedimentation step. 
When the water enters the clarification basin(s) the created flocs from the previous step are 
allowed to settle from the main water column. The small flocs that do not settle are 
removed in subsequent granular filters; rapid sand filters, slow sand filters or a combination 
of these. The last treatment step in a conventional treatment plant is usually disinfection. 

 

 

 

 
  

Figure 1. Schematic overview of treatment processes of raw water to fully treated drinking water in a 
conventional DWTP. 



3 
 

2.2 The coagulation-flocculation step  
The coagulation step involves the addition of a primary coagulant and it is often in the form 
of metal salts or organic polymers (Betancourt & Rose 2004). In the coagulation step the 
coagulant can be mixed into the raw water by two mixing principles; hydraulic mixing or 
mechanical mixing (paddle-type stirrers or blade-type impeller stirrers) see Figure 2. In 
hydraulic mixing the mixing is generated by the walls (baffles) in the mixing-channel that 
induces sudden directional changes in the flow (Crittenden et al. 2012). Edzwald (2013) 
advocates mixing by hydraulic means at the coagulation step since energy savings can be 
made by the elimination of rapid mixers. At the flocculation step the aim is to achieve larger 
aggregates of particles called flocs by using one of the aforementioned mixing principles 
(Crittenden et al. 2012).  

 

  

At the coagulation step, the coagulant is rapidly mixed into the water to destabilize the 
particles and the colloids present in the water. Two main destabilization mechanisms of 
particles can be distinguished; charge neutralization and sweep flocculation. Charge 
neutralization occur when the pH <6 and positive metal species such as Al (OH) +, Al8 (OH) 4+, 
and Al3+ are formed. Rapid mixing is crucial here to ensure that the metal species react with 
the particles and neutralize their negative surface charge prior hydroxide precipitation (Jiang 
& Graham 1998). Sweep coagulation on the other hand occurs when pH>6, alkalinity is 
prevalent and when higher doses of the coagulant is added. The predominant mechanism 
here is not the positively charged metal species but the formation and precipitation of metal 
hydroxide. These hydroxides acts like large clouds and “sweeps” particles and other soluble 
species in the bulk water phase. Generally, both these destabilization mechanisms occur 
although the more important mechanism is sweep coagulation (Jiang & Graham 1998).  

The consecutive step in the treatment process is the flocculation. In the flocculation units 
the water is slowly mixed to reduce the risk of floc breakage and to ensure that larger 
aggregates of flocs with higher density are formed. The flocculation units that use 
mechanical mixing are configured in such a manner that the velocity of the impeller is 
decreased for each unit to minimize the risk of flock breakage as the flocs increase in size 
(Crittenden et al. 2012).   

Figure 2. Hydraulic mixing channel with baffles (left) and mechanical blade-type impeller mixing (right). 



4 
 

3. Experimental investigations 
In this chapter previous experimental investigations made for flocculation hydrodynamics 
and floc scale physiochemical properties will be presented.  

3.1 Experimental investigations on floc scale physiochemical properties 
The importance of using the correct coagulant dose depending on the type of raw water 
being treated is stressed by Bunker et al. (1995). For instance, optimization of the 
coagulation step is suggested as a mean to improve removal of NOM (Matiliainen et al. 
2010). The overdosing of a coagulant may increase the operating costs at the plant or pose a 
risk to public health. On the other hand, under-dosing the coagulant may decrease the 
efficiency of the plant and lead to insufficient removal of NOM and particulate matter 
Bouyer et al. (2001). The investigation of coagulant dose addition and its effect on floc 
characteristics is of importance.  

Experimental investigations are often made to investigate the coagulation-flocculation step 
and the following floc-scale physiochemical parameters may be investigated; floc-strength, 
floc fractal dimension and floc size (Zhao et al. 2013). 

3.1.1 Floc-strength dependency on coagulant dose 
In a study made by Zhao et al. (2013) the increase of coagulant dose lead to a strong 
increase in floc-strength factor for (Al2(SO4)3 but only up to the calculated optimal dose of  
40 mg/l to later significantly decrease. For (FeCl3) the floc-strength factor was fairly constant 
for all coagulant doses until it reached its coagulant dose optimum and increased. The (TiCl4) 
showed little variation in floc-strength factor with an increase in coagulant dose however a 
minor decrease of floc-strength could be seen when dosed above its optimum dose.  

3.1.2 Floc fractal dimension 
The floc is sometimes described using the concept of floc fractal dimension (Df). The floc Df is 
a dimensionless number and a measurement of the “compactness” of a floc. Densely packed 
flocs have higher fractal dimension than loosely aggregated flocs. The Df can for instance be 
estimated by the Small Angle Laser Light Scattering technique (SALLS) (Xu et al.  2012). In jar 
test experiments made by Li et al. (2006) the floc Df was estimated when using Al2(SO4)3  as a 
primary coagulant. For sweep coagulation the floc Df  could be estimated to be between 2.58 
- 2.91. The floc Df  is usually between 1-3 (Li et al.  2006).  

3.1.3 Floc size dependency on coagulant dose and induced shear rate 
In the study made by Zhao et al. (2013) it was shown that an increase in coagulant dose 
above the optimal doses for the three coagulants Aluminium sulfate (Al2(SO4)3), Ferric 
chloride (FeCl3), and Titanium tetrachloride (TiCl4) led to a decrease in floc size. This 
decrease in floc size is reasoned to be the result of overcharging of particles. It has 
previously been established that high coagulation doses might be more than enough for just 
neutralizing the surface charge of particles and instead give rise to positively charged 
particles that repel each other (Crittenden et al. 2012).  Additionally, a decrease in pH with 
increased coagulant dose lead to dissolution of flocs (Zhao et al. 2013).  

When it comes to the effect of induced shear rate on floc size the study by Zhao et al. (2013) 
has shown that with increased shear rates the floc size decreases. This phenomenon has also 
been demonstrated by Bouyer et al. (2001).    



5 
 

3.2 Particle image velocimetry (PIV) 
The hydrodynamics of a flocculation unit can be experimentally investigated by scaling down 
the flocculation unit of interest and performing jar-tests (Bouyer et al. 2001).  In a study 
made by Coufort et al. (2004) particle image velocimetri (PIV) was used to experimentally 
assess the hydrodynamics in flocculation. Since PIV is an image analysis tool the flocculation 
of particles can also be experimentally assessed. Data on floc area from the PIV can be used 
to calculate a floc distribution in the jar either with regards to flocs in numbers or floc size. 
The most probable floc number and/or the most probable floc size in the jar can then be 
estimated. In the study performed by Coufort et al. (2004) it was concluded that floc size is 
highly dependent on the velocity gradients created by the hydrodynamics. In the study made 
by Xiao et al. (2011) PIV is suggested as a robust imaging tool to experimentally evaluate the 
hydrodynamics and to experimentally assess the flocculation of particles. It was concluded 
from the study that flocs were largest and had highest Df just after the addition of a primary 
coagulant. Further it could be seen when floc breakage occurred and re-flocculation took 
place the flocs showed only little recoverability of Df.  

The above investigations have demonstrated that using jar-tests are a valuable tool when 
evaluating the flocculation process. However, a study by Kilander et al. (2007) has shown 
that changes in dynamics of the flocculation may occur when scaling up the system.  

  



6 
 

4. Överby drinking water treatment plant  
In this report, the flocculation section at Överby drinking water treatment plant (DWTP) will 
be of focus. Therefore, a short background on Överby DWTP treatment plant is presented 
here. The DWTP was constructed in 1962 and a capacity expansion was made between the 
years 1972-1974 due to an increase in water demand. The treatment plant provides fresh 
drinking water to approximately 49 000 inhabitants in the municipality of Trollhättan. The 
production capacity is 30 000 m3/day, the mean production year 2012 was approximately 
14 125 m3/day.  

The treatment plant is a conventional treatment plant. A schematic figure of the treatment 
processes in Överby DWTP can be viewed in Figure 3. The raw water is withdrawn from Göta 
Älv river. The water initially passes through large sieves to reduce the intermediate to large 
constituents in the water before the water is pumped into the treatment plant. In the plant 
carbon dioxide and slaked lime is added to increase hardness and alkalinity of the water 
prior to the addition of a primary coagulant. Polyaluminium chloride (PAX) is used as a 
primary coagulant and it is mixed into the water by hydraulic means. The plant has a new 
and an old flocculation section. The flow division between the two flocculation sections are 
believed to be 30 % and 70 % respectively. The new section employs paddle-type stirrers 
while the old section uses blade type-impeller stirrers. After the flocculation the water 
enters the sedimentation chambers. To eliminate flocs and fine particles that did not settle 
in the sedimentation chambers both rapid sand filters and slow sand filters are employed in 
the plant. Sodium hypochlorite (NaClO) is used as a disinfectant.  

 

 

 

Figure 3. Schematic overview of the treatment processes employed in Överby DWTP from inlet to distribution 
(Trollhättan energi 2013). 



7 
 

5. Numerical investigations 
The advantages of numerical investigations are that they can be carried out to capture the 
physics of large-scale processes when experimental investigations are not feasible for 
practical reasons. Flocculation units have been covered in previous studies but then mostly 
for other applications such as the mineral processing industry (Somasundaran et al. 2003). 
Many of the computational techniques used when modelling flocculation units are however 
similar and same procedures and methods can be employed when modelling flocculation 
units in drinking water treatment plants (DWTPs). In this chapter the steps of setting up a 
numerical model will be introduced and previous research on the topic will be covered.  

5.1 Steps of setting up a numerical model  
The method of setting up a numerical model is comprised of several steps. The steps are Pre-
processing, Solving and Post-processing (Jiyuan et al. 2012). 

5.1.1 Pre-processing 
The Pre-processing step can be divided into two parts; the geometry generation and mesh 
generation. Most commercial CFD-codes have a CAD-software for the geometry generation 
and an integrated meshing programme for the mesh generation. Commonly, the geometry is 
supplied by the client and can be readily imported into the CAD-software. In many cases the 
CAD-geometry supplied is too detailed for the purpose of CFD simulations and 
simplifications of the geometry are then needed (Andersson 2011). When the geometry is 
set, it needs to be divided into small sub-volumes/cells where the governing fluid flow 
equations are solved. It is this division of the geometry into small sub-volumes that is 
referred to as the meshing generation.  

5.1.2 Solving 
In the Solving step the physics of the problem is set. For instance in the CFD-code ANSYS 
Fluent, the governing fluid flow equations are discretized by the finite volume method (FVM) 
and solved for each cell in the mesh. Further, the turbulent closure model suiTable for the 
specific case is chosen. Many parameters can be altered in this step, for example; the solver 
scheme, the discretization scheme, the number of iterations/time steps that are desired etc. 
Also, mesh refinement and adaptation for increased accuracy can be done. Monitoring 
parameters of interest during calculation can also be done in the solver (Jiyuan et al. 2012).  

5.1.3 Post-processor 
The Post-processor step is the last step in a CFD-simulation process. In this step the results 
from the simulation can be examined using for instance graphs, XY-plots, and contour plots. 

5.2 Investigations on numerical modelling 
Both small and full-scale flocculation units have been modelled previously and the work 
demonstrates that numerical modelling is an important tool in optimizing flocculation units 
(Samaras et al. 2010).  

Bridgeman et al. (2009) made numerical models using the commercial CFD-program ANSYS 
Fluent for two jar-test set-ups representing small-scale flocculation units. The two jar-tests 
investigated had different geometrical shapes and configurations. The first jar-test 
flocculator was a cylindrical unbaffled flocculator with 100 mm in diameter and 127 mm in 
water depth. The second configuration consisted of a square shaped flocculator with sides of 
115 mm in length and 150 mm in water depth. Both configurations had a paddle-type stirrer 



8 
 

in the centre with a diameter of 76 mm. For both flocculators two different modelling 
approaches for rotation were used in combination with six different turbulence models this 
to evaluate the most suiTable combination. The two evaluated approaches for modelling 
rotation were Multiple reference frames (MRF) and the more advanced Sliding mesh (SM) 
modelling approach. The turbulence models evaluated were Standard k-ɛ (Sk-ɛ), Realizable 
k-ɛ (rk-ɛ), Renormalized group k-ɛ (RNG k-ɛ), Standard k-ω (Sk-ω), Shear stress turbulence k-
ω (SSTk-ω), and Reynolds stress model (RSM). The limit for scaled residuals for assessing 
convergence was set to 1x10-5. The axial velocity data obtained from the numerical models 
were compared with experimental velocity measurements carried out using a Laser Doppler 
Anemometry (LDA) instrument.    

The flow field in a full-scale flocculation unit has been modelled by Samaras et al. (2010). 
Like Bridgeman et al. (2009), Samaras et al. (2010) discusses the importance of choosing the 
appropriate turbulence model and the method to model the rotational flow. The flocculation 
unit modelled by Samaras et al. (2010) was a cylindrical tank with dimensions 9570 mm in 
diameter at the bottom and 7560 mm in diameter at the top and 5650 mm in height. For the 
rotation a blade-type impeller was placed in tank centre with diameter 3880 mm. For setting 
up the numerical model the tank was divided into two parts; one inner rotational impeller 
region (rotor) and one outer stationary region (stator). In a case with a cylindrical tank 
geometry that has radial symmetry (e.g. no baffles, no square tank, no side inputs/outputs 
etc.) and where the rotation is created by an impeller with numerous blades the MRF 
modelling approach is valid (Samaras et al. 2010). The MRF technique of modelling rotation 
can be used even if the tank is not designed as having radial symmetry. It is then, however, 
important to evaluate the degree of interaction between the rotational region and those 